



Test Report OSHA Verification

Pure Safety Group, Inc.
607 East Sam Houston Pkwy S
Suite 800, Pasadena, TX 77053

Test Report Number: 2025010715170
Job Number: Test 1518
Product SKU#: 15170
Product Type: Guardrail
Product Description: Parapet Clamp
Testing Standard: OSHA 1926.502(b)(3), OSHA 1910.29(b)(3)
Dates of Manufacture: 12/01/2025
Date(s) of Testing: 12/18/2025

VERIFICATION TESTING

Test Description	Test Date	Clause/Section	Result
Static Strength	12/18/2025	OSHA 1910.29(b)(3) OSHA 1926.502(b)(3)	Meets or Exceeds

This test report covers these additional products:

Please contact quality@guardianfall.com for signed report.

Test Equipment		
Equipment	Model	Serial
Load Cell	1220ACK-25K-B	367976A
Tape Measure	Milwaukee	F9Q9R

Requirements		
OSHA 1910.29(b)(3)	Guardrail systems are capable of withstanding, without failure, a force of at least 200 pounds (890 N) applied in a downward or outward direction within 2 inches (5 cm) of the top edge, at any point along the top rail.	Meets or exceeds
OSHA 1926.502(b)(3)	Guardrail systems shall be capable of withstanding, without failure, a force of at least 200 pounds (890 N) applied within 2 inches (5.1 cm) of the top edge, in any outward or downward direction, at any point along the top edge.	Meets or exceeds

Static Strength requirements per OSHA 1926.502(b)(3), 1910.29 (b)(3)	
Samples	Sample # 01
Actual Force applied (lb)	125.43
Specimen maintained load?	Yes
Result/Assessment	Pass

Notes

Tested as an individual Post, not as a system, on a 4" wide parapet